
R

REPLACEMENT
PARTS

MODEL NO. DESCRIPTION
DIFFERENTIAL ADAPTOR72513

3/8-16 x 1” HH Bolt, Tap Bolt, GR 5 Plated
3/8 Flat Washer
Strap 6 Foot Ratchet

11237
2016

45100304

2
2
2

1

1

2

5

6
4

3

2
3

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.

M10-1.5 x 20 Lifting Eye Bolt 507 lb. Rating
M10 Split Medium Lockwasher Zinc

11241
2143

2
2

4
5

M10-1.5 Finish Hex Jam Nut (Plated) 1128 26


